DOP 15N, 15N US, 15F

Spare parts list
Diaphragm pumps

Aitlas Copco

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25 ]






DOP 15N, 15N US, 15F Contents

Contents

General information. . ... ... .. . . e 5

Spare parts list. . ... 6
DOP A5N. ... 6
DOP 15N US. ... 10
DOP 15 . .. 14

ACCES S OIS, . . ... e 17
Lubricator. . ... .. e 17
Optional equipment. . . ... .. ... .. . 18

KIS, . . 20
Spare parts kit (DOP 15N, DOP 15N US). . ... ... ... ... . i 20
Spare parts kit (DOP 15F). .. .. .. .. 20

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25 3






DOP 15N, 15N US, 15F Spare parts list

General information

This spare parts list applies to the following:

Part number Description

8492 0101 48 Diaphragm pumps DOP 15N
8492 0101 49 Diaphragm pumps DOP 15N US
8492 0101 63 Diaphragm pumps DOP 15F

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25 5



Spare parts list DOP 15N, 15N US, 15F

Spare parts list
DOP 15N

20
212223224

32
3334

6 © 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25



DOP 15N, 15N US, 15F

Spare parts list

No. Description Remark Quantity Part number
1 Chamber cover 2 3330 0042 00
2 Washer 8.4 x 16 mm 76 0301 2335 00
0.33 x 0.63 in.
3 Nut M8 36 0266 2110 00
Nipple 2 3330 0063 00
5 O-ring 7.3x2.4 mm 2 0663 2114 00
0.29x 0.09in.
Screw M16 x 45 mm 2 0147 1478 02
Washer 16.7 x 23 mm 2 0661 1025 01
0.66 x 0.91 in.
8 Diaphragm plate 4 3330 0049 00
9 Diaphragm 2 4950 0264 00
10 Washer 17 x 30 mm 2 0301 2378 00
0.67 x 1.18 in.
11 Stop 2 3330 0081 00
12 Chamber wall 2 3330 0041 00
13 Screw M8 x 8 mm 0147 1318 03
14 Screw M8 x 40 mm 20 0147 1328 03
15 Screw M6 x 16 mm 16 0147 1246 02
16 Washer 6.4 x 12 mm 4 0301 2321 00
0.25 x 0.47 in.
17 Cover 3330 0045 00
18 O-ring 32.1x 1.6 mm 0663 6131 00
1.26 x 0.06 in.
19 Valve 1 3050 0131 00
20(21-24) Intermediate part, complete 1 3330 0043 80
21 Intermediate part 1 -
22 Seal ring 2 4090 0201 00
23 Bushing 1 3330 0065 00
24 Valve body 1 4950 0298 00
25 Shaft 1 3330 0056 01
26 O-ring 99.5 x 3.0 mm 2 0663 6144 00
3.92x0.121in.
27 Silencer 1 3330 0087 00
28 Rubber ball 1 4950 0314 00
29 Screw M4 x 35 mm 1 0211 1178 03
30 Screw M8 x 22 mm 4 0147 1324 03
31 Handle 1 3330 0080 00
32(33-34) Claw coupling, complete 1 9000 0303 00
33 Gasket 1 9000 0000 00
34 Claw coupling G1A 1 -
35 Strainer 1 3330 0078 00
36 Gasket 1 3330 0066 00
37 O-ring 22.2x3.0mm 1 0663 2126 00
0.87 x 0.12in.
38 Screw M8 x 30 mm 16 0147 1326 03
39 O-ring 99.5 x 3.0 mm 4 0663 6144 00
3.92x0.12in.
40 Valve retainer 4 3330 0046 00
41 O-ring 119.5 x 3.0 mm 4 0663 6148 00
4.70x0.12in.
42 Valve seat 4 3330 0057 00
43 Flap 4 3330 0058 00
44 Flap stop 4 3330 0059 00
45 Pin 4 0101 4140 00
46 Spacer ring 4 3330 0060 00
© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25 7



Spare parts list DOP 15N, 15N US, 15F

No. Description Remark Quantity Part number

47 O-ring 124.3 x 5.7 mm 4 0663 2152 00
4.89x0.22in.

48 Retainer 4 3330 0075 00

49 Screw M6 x 25 mm 16 0211 1249 01

50 Joint pipe 2 3330 0074 00

51 Nut M6 2 0266 1108 00

52 Base plate 1 3330 0055 00

53 Screw M6 x 12 mm 2 0147 1244 03

54 Screw M10 x 75 mm 4 0147 1372 02

55 Strainer 1 3330 0054 00

56 Yoke 1 3330 0062 00

57 Screw M6 x 22 mm 2 0147 1248 02

58 Data plate 1 -

59 Noise level label 1 -

60 Safety label 1 3310 1602 00

8 © 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25



DOP 15N, 15N US, 15F Spare parts list

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25 9



Spare parts list

DOP 15N, 15N US, 15F

DOP 15N US

10

20
212223224

32

33[34

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25



DOP 15N, 15N US, 15F

Spare parts list

No. Description Remark Quantity Part number
1 Chamber cover 2 3330 0042 00
2 Washer 8.4 x 16 mm 76 0301 2335 00
0.33 x 0.63 in.
3 Nut M8 36 0266 2110 00
Nipple 2 3330 0063 00
5 O-ring 7.3x2.4 mm 2 0663 2114 00
0.29x 0.09in.
Screw M16 x 45 mm 2 0147 1478 02
Washer 16.7 x 23 mm 2 0661 1025 01
0.66 x 0.91 in.
8 Diaphragm plate 4 3330 0049 00
9 Diaphragm 2 4950 0264 00
10 Washer 17 x 30 mm 2 0301 2378 00
0.67 x 1.18 in.
11 Stop 2 3330 0081 00
12 Chamber wall 2 3330 0041 00
13 Screw M8 x 8 mm 0147 1318 03
14 Screw M8 x 40 mm 20 0147 1328 03
15 Screw M6 x 16 mm 16 0147 1246 02
16 Washer 6.4 x 12 mm 4 0301 2321 00
0.25 x 0.47 in.
17 Cover 3330 0045 00
18 O-ring 32.1x 1.6 mm 0663 6131 00
1.26 x 0.06 in.
19 Valve 1 3050 0131 00
20(21-24) Intermediate part, complete 1 3330 0043 80
21 Intermediate part 1 -
22 Seal ring 2 4090 0201 00
23 Bushing 1 3330 0065 00
24 Valve body 1 4950 0298 00
25 Shaft 1 3330 0056 01
26 O-ring 99.5 x 3.0 mm 2 0663 6144 00
3.92x0.121in.
27 Silencer 1 3330 0087 00
28 Rubber ball 1 4950 0314 00
29 Screw M4 x 35 mm 1 0211 1178 03
30 Screw M8 x 22 mm 4 0147 1324 03
31 Handle 1 3330 0080 00
32(33-34) Claw coupling, complete 1 9001 0005 18
33 Gasket 1 9001 0005 15
34 Claw coupling G1A US 1 -
35 Strainer 1 3330 0078 00
36 Gasket 1 3330 0066 00
37 O-ring 22.2x3.0mm 1 0663 2126 00
0.87 x 0.12in.
38 Screw M8 x 30 mm 16 0147 1326 03
39 O-ring 99.5 x 3.0 mm 4 0663 6144 00
3.92x0.12in.
40 Valve retainer 4 3330 0046 00
41 O-ring 119.5 x 3.0 mm 4 0663 6148 00
4.70x0.12in.
42 Valve seat 4 3330 0057 00
43 Flap 4 3330 0058 00
44 Flap stop 4 3330 0059 00
45 Pin 4 0101 4140 00
46 Spacer ring 4 3330 0060 00

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25

1



Spare parts list DOP 15N, 15N US, 15F

No. Description Remark Quantity Part number

47 O-ring 124.3 x 5.7 mm 4 0663 2152 00
4.89x0.22in.

48 Retainer 4 3330 0075 00

49 Screw M6 x 25 mm 16 0211 1249 01

50 Joint pipe 2 3330 0074 00

51 Nut M6 2 0266 1108 00

52 Base plate 1 3330 0055 00

53 Screw M6 x 12 mm 2 0147 1244 03

54 Screw M10 x 75 mm 4 0147 1372 02

55 Strainer 1 3330 0054 00

56 Yoke 1 3330 0062 00

57 Screw M6 x 22 mm 2 0147 1248 02

58 Data plate 1 -

59 Noise level label 1 -

60 Safety label 1 3310 1602 00

12 © 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25



DOP 15N, 15N US, 15F Spare parts list

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25 13



Spare parts list

DOP 15N, 15N US, 15F

DOP 15F

14

20
2122234

32

33[34

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25



DOP 15N, 15N US, 15F

Spare parts list

No. Description Remark Quantity Part number
1 Chamber cover 2 3330 0042 00
2 Washer 8.4 x 16 mm 76 0301 2335 00
0.33 x 0.63 in.
3 Nut M8 36 0266 2110 00
Screw M10 x 10 mm 2 0147 1356 13
5 O-ring 7.3x2.4 mm 2 0663 2114 00
0.29x 0.09in.
Screw M16 x 45 mm 2 0147 1478 02
Washer 16.7 x 23 mm 2 0661 1025 01
0.66 x 0.91 in.
8 Diaphragm plate 4 3330 0049 00
9 Diaphragm 2 3330 0076 00
10 Washer 17 x 30 mm 2 0301 2378 00
0.67 x 1.18 in.
11 Stop 2 3330 0081 00
12 Chamber wall 2 3330 0041 00
13 Screw M8 x 8 mm 0147 1318 03
14 Screw M8 x 40 mm 20 0147 1328 03
15 Screw M6 x 16 mm 16 0147 1246 02
16 Washer 6.4 x 12 mm 4 0301 2321 00
0.25 x 0.47 in.
17 Cover 3330 0045 00
18 O-ring 32.1x 1.6 mm 0663 6131 00
1.26 x 0.06 in.
19 Valve 1 3050 0131 00
20(21-24) Intermediate part, complete 1 3330 0043 80
21 Intermediate part 1 -
22 Seal ring 2 4090 0201 00
23 Bushing 2 3330 0065 00
24 Valve body 1 4950 0298 00
25 Shaft 1 3330 0056 01
26 O-ring 99.5 x 3.0 mm 2 0663 6144 00
3.92x0.121in.
27 Silencer 1 3330 0087 00
28 Rubber ball 1 4950 0314 00
29 Screw M4 x 35 mm 1 0211 1178 03
30 Screw M8 x 22 mm 4 0147 1324 03
31 Handle 1 3330 0080 00
32(33-34) Claw coupling, complete 1 9000 0303 00
33 Gasket 1 9000 0000 00
34 Claw coupling G1A 1 -
35 Strainer 1 3330 0078 00
36 Gasket 1 3330 0066 00
37 O-ring 22.2x3.0mm 1 0663 2126 00
0.87 x 0.12in.
38 Screw M8 x 30 mm 16 0147 1326 03
39 O-ring 99.5 x 3.0 mm 4 0663 7144 00
3.92x0.12in.
40 Valve retainer 4 3330 0046 00
41 O-ring 119.5 x 3.0 mm 4 0663 7148 00
4.70x0.12in.
42 Valve seat 4 3330 0057 00
43 Flap 4 3330 0077 00
44 Flap stop 4 3330 0059 00
45 Pin 4 0101 4140 00
46 Spacer ring 4 3330 0060 00
© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25 15



Spare parts list DOP 15N, 15N US, 15F

No. Description Remark Quantity Part number

47 O-ring 124.3 x 5.7 mm 4 0663 3152 00
4.89x0.22in.

48 Retainer 4 3330 0075 00

49 Screw M6 x 25 mm 16 0211 1249 01

50 Joint pipe 2 3330 0074 00

51 Nut M6 2 0266 1108 00

52 Base plate 1 3330 0055 00

53 Screw M6 x 12 mm 2 0147 1244 03

54 Screw M10 x 75 mm 4 0147 1372 02

55 Strainer 1 3330 0054 00

56 Yoke 1 3330 0062 00

57 Screw M6 x 22 mm 2 0147 1248 02

58 Data plate 1 -

59 Noise level label 1 -

60 Safety label 1 3310 1602 00

16 © 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25



DOP 15N, 15N US, 15F Spare parts list

Accessories

Lubricator

Description Remark Quantity Part number
Lubricator CLG 30, European type claw couplings For mineral and synthetic oil 1 8202 5102 39

Lubricator CLG 30, US type claw couplings For mineral and synthetic oil 1 8202 5102 40

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25



Spare parts list DOP 15N, 15N US, 15F

Optional equipment

,,,é, \ 34
i ¥ aﬁ 35[36

32
33/@
9 16 30
10[1[14[15] 172021 42 (M 3137]38[a1
42143
43/<-T> 31
| 32/33)34
40 38
&) 3040
39 L%' |
|
-
40—, 3940
22
23242712829
77777777777 ) 24
2526
2 A
25 }W 7‘
2%
28

18 © 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25



DOP 15N, 15N US, 15F

Spare parts list

No. Description Remark Quantity Part number
1(2,3,7-8) Outlet parts, complete 63 mm 1 4950 0196 90
2.48in.
2 Nipple 1 3330 0028 00
3(4-6) Hose coupling, complete 1 3330 0029 80
4 Flange nut 1 -
5 Nipple 1 -
6 Nipple 1 -
7 Hose clamp @ 75-80 mm 4 0347 6132 17
@295-3.15in.
8 Reinforced hose 63 mm x 25 m 1 4950 0196 03
2.48in. x 82 ft
9(10,11,14-15) Outlet parts, complete 63 mm 1 4950 0191 90
2.48in.
10 Coupling part 1 4950 0193 00
11(12-13) Quick release coupling, complete 1 4950 0192 00
12 Male connection 1 -
13 Female connection 1 -
14 Hose clamp 51 -67 mm 4 0347 6113 00
2.00-2.64in.
15 Hose 63 mmx32m 1 4950 0191 32
2.48in.x 105 ft
16(17,20-21) Outlet parts, complete 63 mm 1 4950 0191 92
2.48in.
17(18-19) Quick release coupling, complete 1 4950 0192 00
18 Male connection 1 -
19 Female connection 1 -
20 Hose clamp 51 -67 mm 4 0347 6113 00
2.00 - 2.64 in.
21 Hose 63 mmx32m 1 4950 0191 32
2.48in.x 105 ft
22(23,24,27-29) Inlet parts, complete 1 3330 0069 90
23 Nipple 1 3330 0028 00
24(25-26) Hose coupling, complete 1 3330 0029 81
25 Flange nut 1 -
26 Hose nipple 1 -
27 Hose clamp @ 75-80 mm 2 0347 6132 17
3295-3.15in.
28 Suction hose Reinforced, Length: 5 m 1 4950 0196 01
Length: 16.4 ft
29 Strainer 1 3330 0069 00
30(31,37,38,41) Coupling parts, complete 1 9030 0500 90
31(32-33,34) Pre-mounted hose, complete 1 9030 2047 00
32 Compressed air hose 20mmx3 m 1 -
0.79in. x 9.84 ft
33 Hose clamp 2 9000 0196 00
34(35-36) Claw coupling, complete 1 9000 0312 00
35 Claw coupling 1 -
36 Gasket 1 9000 0000 00
37 Ball valve 1 8202 0311 37
38(39-40) Claw coupling, complete 2 9000 0302 00
39 Claw coupling 1 -
40 Gasket 1 9000 0000 00
41(42-43) Claw coupling, complete 1 9000 0312 00
42 Claw coupling 1 -
43 Gasket 1 9000 0000 00
© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25 19



Spare parts list

DOP 15N, 15N US, 15F

Kits

Spare parts kit (DOP 15N, DOP 15N US)

Description Remark Quantity Part number
Spare parts kit 1 3330 0071 91
O-ring 7.3x2.4 mm 2 0663 2114 00
0.29 x 0.09 in.
Diaphragm 2 4950 0264 00
Stop 2 3330 0081 00
Seal 2 4090 0201 00
O-ring 99.5 x 3.0 mm 6 0663 6144 00
3.92x0.12 in.
O-ring 22.2x3.0mm 1 0663 2126 00
0.87 x0.12in.
O-ring 119.5 x 3.0 mm 4 0663 6148 00
4.70 x 0.12in.
Valve seat 4 3330 0057 00
Flap 4 3330 0058 00
Pin 4 0101 4140 00
O-ring 124.3 x 5.7 mm 4 0663 2152 00
4.89 x 0.22 in.
Screw M10 x 75 mm 4 0147 1372 02
Spare parts kit (DOP 15F)
Description Remark Quantity Part number
Spare parts kit 1 3330 0071 92
Diaphragm 2 3330 0076 00
Stop 2 3330 0081 00
Seal 2 4090 0201 00
O-ring 99.5 x 3.0 mm 2 0663 6144 00
3.92x0.121in.
O-ring 22.2 x 3.0 mm 1 0663 2126 00
0.87 x 0.12 in.
O-ring 99.5 x 3.0 mm 4 0663 7144 00
3.92x0.121in.
O-ring 119.5 x 3.0 mm 0663 7148 00
4.70x0.12in.
Valve seat 4 3330 0057 00
Flap 4 3330 0077 00
Pin 4 0101 4140 00
O-ring 124.3 x 5.7 mm 4 0663 3152 00
4.89x0.22 in.
Screw M10 x 75 mm 4 0147 1372 02

20

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25












Aitlas Copco

Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.

© 2013 Atlas Copco Construction Tools AB | No. 9800 1214 01b | 2013-02-25

www.atlascopco.com


http://www.atlascopco.com

